KU

Universitat fiir Bodenkultur Wien
University of Natural Resources
and Life Sciences, Vienna

Master Thesis

Modelling the effect of salt from road runoff on
nitrification at Freistadt Wastewater Treatment Plant

Submitted by
Nikola JOVANOVIC

in the framework of the Master programme

Water Management and Environmental Engineering

in partial fulfilment of the requirements for the academic degree

Diplom-Ingenieur
Vienna, August 2022

Supervisor:

Priv.-Doz. Dipl.-Ing. Dr. nat. techn. Glinter Langergraber
Institute of Sanitary Engineering and Water Pollution Control
Department of Water, Atmosphere and Environment



This Master’s thesis was written at the
Institute of Sanitary Engineering and Water Pollution Control
[...]
real-world WWTP is appropriately implemented in a model if, when running initial simulations,
no error messages appear. For the cost and deadline of the project, it is necessary to also take into
account the duration of simulation runs. If the simulation times are too long, project deadlines and
budgets may be breached. Thus, stakeholder agreement should also be acquired at this step.

Calibration and validation

Mathematical equations are used to describe the real processes of WWTP (Rieger et al., 2013). To
transpose the real processes into the numerical model, some simplifications must be made. This
results in a model that is not fully compatible with the real-world WWTP, so it is necessary to
improve it by process of calibration and validation. The process of calibration consists of tweaking
different model parameters. For the first runs of the model, it is advisable to run the model in a
modeling software with default values of model parameters. Each change of model parameters
would show in a model (e.g., change in nitrogen removal). In this way measured and modeled data
can be compared and adjust the accuracy of the model. Model parameters can be operational,
physical, stoichiometric, and kinetic (Rieger et al., 2013). Since this is an iterative process, it is
often time-consuming and requires the experience of a modeler. The calibration process is finished
when an acceptable difference between measured and modeled data is reached. This is called “Stop
criteria” and then the process of validation follows. The process of validation consists of running
different tests to ensure the fulfillment of modeling objectives.

Refinement of the stop criteria and validation test — For the process of model calibration it is
necessary to define when there is no more need for the change of model parameters — the “Stop
criteria”. Rieger et al., (2013) state that stop criteria can be limited with a maximum number of
model runs, minimum or maximum values of parameters, minimum values for the objective
functions, etc. After calibration, special data sets (that were not used in the calibration step) can
be used to validate the model.

The initial run of the model — As mentioned before, to ensure representable results in models, data
sets are divided into data sets for calibration and data sets for validation. After running the model
for the first time with calibration data sets as an input, starts the iterative process of model
calibration.

Calibration — It is very unlikely that the first model run will reach stop criteria. Depending on the
difference between the measured objective function and simulated modeled result, the modeller is
provided with valuable information on which “wheel” to turn. If pre-collected measurements on
model parameters are available, they can improve the accuracy and calibration of the model. Also,
specific data on the type of wastewater coming to the WWTP (e.g. from certain industries),
different experimental results from the literature, etc. can influence modellers to adjust certain
modelling parameters (Rieger et al., 2013).

Nikola JOVANOVIC Seite 16



Fundamentals

Validation — When “Stop criteria” is reached, the calibration process is finished. To ensure the
model’s accuracy, specific data sets can be used to validate the model. These data sets can also
include (depending on the modeling objective) the specific cases of high loading of WWTP, winter
conditions with lower water temperatures, etc. If the model passes the check also with these
specific data sets, validation is accepted.

Simulation and result interpretation

Simulation and results interpretation is the last block of Unified Protocol. It answers all the
objectives set in the first block “Project Definition” and advocates for any of the objectives that it
didn’t meet (Rieger et al., 2013). If the block “Project Definition” is well defined, it will show the
exact scope and number of scenarios that need to be executed in the “Simulation and result
interpretation” block.

Define scenarios — Rieger et al., (2013) state that the number and scope of scenarios need to resolve
all the objectives that are defined in the project definition. The time of the simulation computation
depends on the following factors (Rieger et al., 2013):

1) Steady-state vs dynamic

2) Input data

3) Control parameters

4) Simulation time constraints
5) Output management

Set up plant models for scenarios — Set up of plant models for scenarios depends on the data
requirements for steady-state and/or dynamic simulation and possible adjustment of plant model
layout. For the fulfillment of the project objective, it is often necessary to adjust the layout for one
(or more) of the following reasons: plant expansion, plant upgrade, plant optimization,
maintenance and construction impacts, or extreme event assessment (Rieger et al., 2013).

Run simulations — When running simulations, the job of the modeller is to set the model and
interpret the output results. When output results are non-intuitive, certain steps need to be made to
ensure the rectification of the mistakes. These can be changing from steady-state simulation to
dynamic, control of the input data, initial conditions, etc.

Present and interpret results — Modern software like SIMBA# allows for an intuitive representation
of the output results in the form of tables and charts that can be exported for further processing.
This processing of output data allows the modeller to interpret and present the results and
objectives. It also allows the modeller to spot inconsistencies and errors in results. This type of
representation also allows easy comparison between scenarios, which makes interpretation easier.

Reporting — This is the final step of the GMP unified protocol. After the final stakeholder
agreement, all the technical documentation should be compiled in a way that follows the blocks of
the GMP unified protocol. Technical documentation should contain all input data, plant model
parameters, output data, and any other data that would allow replication of the model at a later
date. This should be done because of control, further optimization of WWTP in the future, and
education of inexperienced modellers.

Nikola JOVANOVIC Seite 17



Fundamentals
3.6 Freistadt wastewater treatment plant

Since the visit to the Freistadt WWTP was not possible, the data about the plant was taken from
the thesis of Matzinger (2017). The Freistadt WWTP collects wastewater from the city of Freistadt
and four more municipalities: Lasberg, Rainbach, Griinbach, and Waldburg. The WWTP is located
in Upper Austria on the outskirts of the city of Freistadt. It has a capacity of 30 000 population
equivalent. This capacity was reached through WWTP expansion in 2007 and 2008. At the end of
2021, there was an additional expansion to the capacity of 38 000 population equivalent.

The collected wastewater from 5 municipalities is fed to the WWTP through a channel flow
regulator, with a maximum flow of 175 I/s. Any wastewater excess to the WWTP is fed to the
relief rain reservoir. After arain event, this excess water is pumped to the WWTP via 2 submersible
pumps.

Freistadt wastewater treatment plant is comprised of the following cleaning stages:

e Mechanical cleaning
e Biological cleaning
e Sludge stabilization

The layout of the plant is shown in Figure 8. The first stage at Freistadt WWTP is mechanical
cleaning. Mechanical cleaning is the process of removing pollution and waste through a screen
system, sand trap, and primary clarifiers.

As the influent wastewater reaches the treatment plant via a channel, the large incoming waste
fractions are removed from the wastewater with a screen system. The screen system removes all
waste larger than 3 mm which is automatically transported with a conveyor system. In the case of
failure or maintenance purposes, there is a bypass channel with an additional screen. After the
screen system, the wastewater reaches the sand trap. The sand trap has a circular water motion,
which allows the separation of water and heavier particles through centrifugal force. Through this,
sand and other heavier particles end up in the center of a sand trap, from where they are removed.
Because of redundancy reasons, there is also a bypass channel for the sand trap. Furthermore, in
the sand trap there are inflow, temperature, and pH measurement devices and samplers. In the
channel after the sand trap, venturi with an echo sounder records the inflow quantities of
wastewater. The final stage of mechanical cleaning is primary clarification. In the primary
clarification step, water from the venturi channel is drastically slowed down in a large tank. This
slowing-down of water allows particles in wastewater to settle on the bottom of the tank, from
which it can be then removed. In Freistadt WWTP, primary clarification consists of two primary
clarifier tanks. Both tanks have a volume of 200 m3 and a surface of 100 m2. Removing of primary
sludge is done with a bridge scraper and sludge is transported to static thickener with a help of two
submersible pumps. Also, because of elevation difference, wastewater is transported from primary
clarification to activated sludge tanks with four centrifugal pumps.

The biological stage consists of four activated sludge tanks and three secondary clarifiers. The first
two aerated activated sludge tanks (1 and 2) have a volume of 1 050 m3. Also, they have aeration
zones and denitrification zones. The first two aerated tanks can be operated in parallel or in series.
The last two aerated activated sludge tanks (3 and 4) have a volume of 1 500 m3. All aerated tanks

Nikola JOVANOVIC Seite 18



Fundamentals

have an oxygen probe for O> control, and tanks 3 and 4 also have an ammonium probe, which
allows aeration control based on NH4 concentration. Aeration tanks 3 and 4 are designed in a way
that enables recirculation to aeration tanks 1 or 2. Furthermore, there is an option of recirculating
wastewater from tank 2 to tank 1. The wastewater flows further from aerated activated sludge
tanks to secondary clarification. In Freistadt WWTP there are three horizontal longitudinal tanks.
All three tanks have a volume of 1015 m3. Secondary clarifiers enable sludge particles to settle on
the bottom of the tank, where they are pushed to the two hoppers in the bottom with a chain scraper.
From the hoppers, sludge is recirculated via a return sludge pump station. There are 3 centrifugal
pumps, for each of the 3 secondary clarifiers. Furthermore, the return sludge pumping station
contains flow gquantities measurement device for return sludge quantities control. Excess sludge is
removed in the return pumping station with a help of three valves. Cleaned water, that is separated
from the particles, is drained from a secondary clarifier via 4 perforated drainage pipes. The water
effluent is collected in the drainage channel, which also contains flow quantities and water quality
sampling measurements.

Sludge stabilization is an anaerobic process that takes place in an anaerobic digestion tower.
Sludge is fed to the anaerobic digestion tower from the sludge dewatering process and static
thickener. The process of digestion creates gas and stabilized sludge. Stabilized sludge is
transported from the digestor and dewatered, and then is ready for agricultural use as a fertilizer.

Figure 8. Freistadt wastewater treatment plant (Google Earth, 2008)

Nikola JOVANOVIC Seite 19



Fundamentals
3.7 Road salt impacts on WWTP

3.7.1 Basics

The available literature on the impact of road salt is very scarce. The existing literature is mostly
focused on the higher concentrations of salt (>10 g NaCl/l), which occur in coastal areas, and not
on the lower — shock-like loads that come from street surface runoff. These concentrations are
usually around 1-3 g NaCl/l (Flesch 2020).

Autotrophic and heterotrophic bacteria respond differently to the type of salt loading and salt
concentration. There are two main types of salt loading: shock-like and continuous. Pernetti & Di
Palma (2005) have done experiments with shock-like and continuous salt loading. After the shock-
like loading, there was a respiration inhibition between 4% and 84%. Since respiration data is a
good indicator of carbon removal efficiencies, it can be used for its prediction. Also, when the
experiments were done with continuous salt loading, it was determined that after continuous
loading activated sludge can quickly adapt to higher salt concentrations. The difference between
respiration inhibition with shock-like and continuous loading is shown in Figure 9.

O
80 | O A
O F 3
D
60 1
£
£
= ]
40 + 0 A
A
[
20 |
O
u |
0@ L ISP — L L L . . |
0 5 10 15 20 25 30 35 40
gNaCl gvss™

Figure 9. Respiration inhibition of activated sludge with shock-like (square) and continuous
loading (triangle) (Pernetti & Di Palma, 2005)

Tauber et al. (2021) and Flesch (2020) did an experiment on a small-scale WWTP. Dosing of the
wastewater with various concentrations of salt and monitoring of different oxygen uptake rates
and effluent quality was done. In total 5 test phases on an experimental WWTP were done. Along

Nikola JOVANOVIC Seite 20



Fundamentals

with an experimental WWTP, they examined the data from 3 wastewater treatment plants in
Austria.

Tauber et al. (2021) and Flesch (2020) showed that autotrophic and heterotrophic oxygen uptake
rates are dependent on salt concentration and period of exposure. There were no adverse effects
on autotrophic and heterotrophic bacteria when the salt concentration was below 1 g NaCl/l.
Furthermore, in 75% of the tests, there was a positive increase in autotrophic and heterotrophic
oxygen uptake rates. This was also shown at a full-scale WWTP. With the salt concentration of
0.7 g NaCl/l, there was an increase in almost all specific oxygen uptake rates (Figure 10).

50 +20%

44,8

40 374

=
7
= 5
o 30 +42%
X
S 25 +37% 23,6
E
> 20 19,2
3 2
“ +12% 16,4
15 +14% 13,8
9,8 11 49
10 86 S +39%
: 4,4
5 3,1
0
sOVCg sOVCs sOVCm SOVNH4 SOVNO2 SOVNm

Figure 10. Oxygen uptake rates before salt dosing (green) and after 0.7 g NaCl/l (blue) (Flesch,
2020, p. 38)

As it can be seen from Figure 10, when the salt concentration was under 1 g NaCl/l, there was an
increase in activity from 37% to 42% for autotrophic and from 12% to 20% for heterotrophic
bacteria.

On the contrary, when the salt concentration was above 1 g NaCl/l, there were significant
reductions in oxygen uptake rates. The inhibiting salt effects were affecting the WWTP only in the
short and medium term. Microorganisms were able to adapt to toxic, newly created conditions
relatively quickly. When the salt event has passed, there was normalization of microorganism’s
activity after approximately 4-5 days (Figure 11). It’s also been recorded that when the salt event
is passing (2 days after salt dosing), oxygen uptake rates are 50% of the oxygen uptake rates from
initial salt loading (Tauber et al., 2021).

Nikola JOVANOVIC Seite 21



Fundamentals

Leitfihigkeit [uS/cm)])

24h

_v“

Figure 11. Conductivity measurement during the NaCl dosing on the experimental sewage

treatment plant (NKB -secondary clarifier, BB — aeration tank) (Flesch, p. 35, 2020)

As mentioned before, Tauber et al. (2021) and Flesch (2020) noticed that oxygen uptake rates are
dependent on salt concentration and exposure time. In the first test phase of the experimental
WWTP, with a salt concentration of 0.3 g/l and an exposure time of 3 hours, there was an increase
in ammonium respiration of 211% (Table 2). Furthermore, after 23 hours of exposure time and a
NaCl concentration of 2.1 g/l, the NH4 oxygen uptake rate was 152%. Only after additional 5 hours
(at hour 28), the NH4 oxygen uptake rate was 60%. This experiment showed that exposure time is
an important factor in salt inhibition. Data from Tauber et al. (2021) first test phase is shown in
Tables 1 and 2. The data on oxygen uptake rates from all 5 phases of the experimental WWTP can
be found in appendix 1.